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TEST REPORT CERTIFICATION

Applicant - Texas Instruments Incorporated
Manufacturer : Inventec Appliances(Pudong) Corporation
EUT Description : TI-Nspire CX Wireless Network Adapter v2
FCC ID : V7R-TINAVWNA2

(A) Model No. : TINAVWNA2

(B) Brand - TEXAS INSTRUMENTS

(C) Power Supply : DC 3.7V (Supphed by NSC)

(D) Test Voltage - DC3.7V

Applicable Standards:

FCC RULES AND REGULATIONS PART 15 SUBPART C (Section 15.247)
ANSI C63.10-2013
KDB 558074 D01 DTS Meas Guidance v031r05

The device described above was tested by Audix Technology (Wujiang) Co.. Ltd. EMC Dept.to
determine the maximum emission levels emanating from the device. The maximum emission levels
were compared to the FCC Part 15 subpart C section 15.207. 15.205. 15.209&15.247 lmuts.

The measurement results are contained in this test report and Audix Technology (Wujiang) Co.. Ltd.
EMC Dept. is assumed full responsibility for the accuracy and completeness of these measurements.
Also. this report shows that the EUT to be technically compliant with the FCC limits.

This report applies to above tested sample only.  This report shall not be reproduced in part without
written approval of Audix Technology (Wujiang) Co.. Ltd. EMC Dept.

Date of Test: Apr.10--15, 2016 Date of Report: Apr.27. 2016

Prepared by : Z/Mmﬁ ("’ U

(Emma Hu/Assistant Adnunistrator)

Reviewer : @MD/ L

(Danny Sunr"Sectifﬂn Manager)

r

Approved & Authorized Signer : ’J{i kb \\u

(Ken_ Lw/ Assistant General Mana ggr)-_ '

Audix Technology (Wajiang )Co., Lid. EMC Depl. Report No.: ACWE-FI13050014
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1. Description of Version

Edition No. | Date of Rev. Summary Report No.

0 May 10, 2013 Original Report. ACWE-F1305001

Update the standard from ANSI C63.10-2009

Rev. A Apr.23,2016 |, "ANSI C63.10-2013

ACWE-F1305001A

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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SUMMARY OF MEASUREMENTS AND RESULTS

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item Standard Results

FCC 47 CFR Part 15 Subpart C/
RADIATED EMISSION Section 15.209& Section 15.205 PASS
ANSI C63.10

FCC 47 CFR Part 15 Subpart C/
6 dB BANDWIDTH Section 15.247(a)(2) PASS
ANSI C63.10

FCC 47 CFR Part 15 Subpart C/
OUTPUT POWER Section 15.247(b)(3) PASS
ANSI C63.10

FCC 47 CFR Part 15 Subpart C/
BAND EDGES Section 15.247(d) PASS
ANSI C63.10

FCC 47 CFR Part 15 Subpart C/
Section 15.247(e) PASS
ANSI C63.10

POWER SPECTRAL
DENSITY

FCC 47 CFR Part 15 Subpart C/
EMISSION LIMITATIONS Section 15.247(d) PASS
ANSI C63.10

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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3. GENERAL INFORMATION

3.1.

3.2

Description of Device (EUT)

Description
Model No.
FCC ID
Brand

Applicant

Manufacturer

Radio Technology
Antenna Gain

Type of Network
Fundamental Range

Tested Frequency

Date of Receipt of Sample

Date of Test

UUT’s Configuration
Test UUT

TI-Nspire CX Wireless Network Adapter v2
TINAVWNA2

V7R-TINAVWNA2

TEXAS INSTRUMENTS

Texas Instruments Incorporated
12500 TI Boulevard Dallas, TX 75243-4136 USA

Inventec Appliances(Pudong) Corporation
No. 789 Pu Xing Road, Shanghai, PRC

DSSS &OFDM

1.5dBi

IEEE 802.11a/b/g/n HT20
2400 MHz -2483.5MHz
2412MHz (Channel 1)
2437MHz (Channel 6)
2462MHz (Channel 11)
Mar.24, 2016

Apr.10~15, 2016

UUTx1

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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3.3. Operating Condition of EUT
3.3.1.  Setup the EUT as test setup diagram.

3.3.2. For all test measurement items, keep the EUT be powered by NSC, Drive the test software
“TI-Nspire Computer Link Software v1.1.9182 ”, let the EUT operate wireless TX activity
under measurement.

3.4. Tested Supporting System Details

3.4.1. TI-nspire CX CAS (NSC)

Manufacturer : TI
Brand : TEXAS INSTRUMENTS

3.4.2. TI-nspire CX Navigator Access point

Manufacturer : TI

Brand : TEXAS INSTRUMENTS

Model No. : TINAVAP3-2

3.4.3. Laptop Computer

Manufacturer : DELL

Model Number : PP26L

Serial Number : JX193A01

FCCID : FCC By DoC

Power Cord : Unshielded, Detachable, 1.5 m

AC Adapter : M/N: LA65NS1-00
Brand: DELL

Input: AC 100-240V, 50-60Hz, 1.5A

Output: DC 19.5V,3.34A

DC Cord: Unshielded, Undetachable,
2.0m, 1 ferrite core.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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3.5. Description of Test Facility

Name of Firm : Audix Technology (Wujiang) Co., Ltd. EMC Dept.

Site Location : No. 1289 Jiangxing East Road, the Eastern Part of Wujiang
Economic Development Zone
Jiangsu China 215200

Test Facilities : No.1 Conducted Shielding Enclosure

No.1 3m Semi-anechoic Chamber
Date of Validity: Mar.30, 2018
FCC Registration No.: 897661

IC Registration No.:5183D-2

RF Fully Chamber

NVLAP Lab Code : 200786-0
Valid until on Sep. 30, 2016
(NVLAP is a signatory member of ILAC MRA)
Remark: This report shall not be imply endorsement, certification
or approval by NVLAP, NIST, or any agency of the U.S. Federal

Government.
3.6. Measurement Uncertainty
Test Item Range Frequency Uncertainty
No.1 Conducted Disturbance 0.15MHz ~ 30MHz +9.65dB
Measurement
Radiated Disturbance Measurement 30MHz ~ 300MHz +3.18dB
(At 3m Chamber) 300MHz ~ 1GHz +3.12dB
Radiated Disturbance Measurement 1GHz ~ 6GHz +4.56dB
(At 3m Chamber) 6GHz ~ 18GHz +5.03dB
Remark: Uncertainty = ku(y)
Test Item Uncertainty
6 dB Bandwidth +0.16 MHz
Maximum Peak Output Power +0.12dB
Band Edges +0.38dB
Power Spectral Density +0.38dB
Emission Limitations +0.38dB

Remark: Uncertainty = ku(y)

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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4. RADIATED EMISSION MEASUREMENT

4.1.

Test Equipment

The following test equipment was used during the radiated emission measurement:
At 3m Semi-Anechoic Chamber

Item Type Manufacturer Model No. Serial No. Last Cal. Next Cal.
1. Preamplifier Agilent 8449B 3008A02233 | 2016-01-05 | 2017-01-04
2. Preamplifier Agilent 8447D 2944A10921 | 2015-07-03 | 2016-07-02
3. |PXA Signal Analyzer Agilent N9030A MY53120367 | 2015-06-23 | 2016-06-22
4. Test Receiver R&S ESCI 100361 2016-01-05 | 2017-01-04
5. Bi-log Antenna Schaffner CBL6112D 22250 2015-09-02 | 2016-09-01
6. Horn Antenna EMCO 3115 62960 2015-06-30 | 2016-05-29
7. RF Cable #1 Yuhang CSYH cable-3m 001(0.5m) 2016-01-05 | 2017-01-04
8. RF Cable #2 Yuhang CSYH cable-3m 002(0.5m) 2016-01-05 | 2017-01-04
9. RF Cable #3 Yuhang CSYH cable-3m 003(3.0m) 2016-01-05 | 2017-01-04
10. Software Audix/e3(6.7.0313)

4.2. Block Diagram of Test Setup

4.2.1.

4.2.2.

TI-nspire CX CAS (NSC)

TI-Nspire CX Wireless
Network Adapter v2

(UUT)

ANTENNA TOWE

Block Diagram of Test Setup between EUT and simulators

ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS

EUT

TURN TABLE

0.8m

No. 1 3m Semi-Anechoic Chamber Setup Diagram (Test distance: 3m) for 30-1000MHz

GROUND PLANE

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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4.2.3.  No. 1 30m Semi-Anechoic Chamber Setup Diagram (Test distance: 3m) for above 1GHz

ANTENNA TOWER

[lil ANTENNA ELEVATION VARIES FROM 1m TO 4m

3 METERS EUT
ABSORBER 1.5m
TURN TABLE
GROUND PLANE

4.3. Radiated Emission Limits

4.3.1. Radiated Emission Limits (FCC Part15 C, section 15.209,CISPR22)

Frel\c}llﬁ;lcy Distance Meters Field S(‘;r];ﬁ%zi Limits
30 ~ 88 3 40.0
88~216 3 43.5
216~960 3 46
960~1000 3 54
74.0 dBuV/m (Peak)
Above 16 3 54.0 dBuV/m (Average)

Remark : (1) Emission level (dBuV/m) =20 log Emission level (LV/m)
(2)The tighter limit applies at the edge between two frequency bands.

4.4, Test Procedure

The measuring process is according to ANSI C63.10 and laboratory internal procedure
TKC-301-024. (For FCC Partl5 Subpart C)

In the radiated disturbance measurement, the EUT and all simulators were set up on a
non-metallic turn table which was 0.8 meters (or 1.5m for above 1GHz) above the ground plane.
Measurement distance between EUT and receiving antennas was set at 10 meters at
30MHz~1000MHz and 3 meters at above 1GHz. The specified distance is the distance between
the antennas and the closest periphery of EUT. During the radiated measurement, the EUT was
rotated 360° and receiving antennas were moved from 1 ~ 4 meters for finding maximum
emission. Two receiving antennas were used for both horizontal and vertical polarization
detection for 30MHz~1GHz, One receiving antennas was used for both horizontal and vertical
polarization detection for above 1GHz (the absorbing material was added when testing of above
1GHz was done). All cables or wires placement were verified to find out the maximum emission.

The bandwidth of measuring receiver (or spectrum analyzer) was set to:
RBW (120 kHz), VBW (300 kHz) for QP detector below 1GHz
RBW (1 MHz), VBW (1MHz) for Peak detector above 1GHz
RBW (1 MHz), VBW (10 Hz) for Average detector above 1GHz

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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The frequency range from 30MHz to 10" harmonic(25GHz) are checked, and no any emission
were found from(18GHz to 25GHz)

The emission level is calculated automatically by the test system which uses the following
equation :

1. For 30-1000MHz measurement:
Emission Level (dBpuV/m) =Reading (dBpV)+Antenna Factor (dB/m)+Cable Loss (dB)
2. For Above 1GHz measurement:
Emission Level (dBpuV/m) = Reading (dBuV)+Antenna Factor (dB/m)+Cable Loss(dB)
-Pre-amplifier factor (dBuV)

4.5. Measurement Results

PASSED
(All the emissions not reported below are too low against the prescribed limits.)

4.5.1. For Restricted Bands:

The EUT was tested in restricted bands and all the test results are listed in section 4.6 & 4.7.
(The restricted bands defined in part 15.205(a))

Test Date : Apr.11, 2016 Temperature : 20.7C Humidity : 439%
For Frequency range: below 1GHz
Reference Test Data No.
No. Test Mode and Frequency X X
Horizontal | Vertical
1. 2412MHz (Channel 1) # 125 # 126
2. 802.11b |2437MHz (Channel 6) # 127 #128
3. 2462MHz (Channel 11) # 129 # 130
4. 2412MHz (Channel 1) #131 #132
5. Transmitting 802.11g |2437MHz (Channel 6) #133 # 134
6. 2462MHz (Channel 11) # 135 # 136
7. 2412MHz (Channel 1) # 137 # 138
802.11n
8. HT20 2437MHz (Channel 6) # 139 # 140
9. 2462MHz (Channel 11) # 141 # 142

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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For Frequency range: above 1GHz
No. Test Mode and Frequency Reference Test Data No.
Horizontal | Vertical
1. 2412MHz (Channel 1) #41,#42 | #43,#44
2. 802.11b  [2437MHz (Channel 6) #45,#46 | #47,#48
3. 2462MHz (Channel 11) #49,#50 | #51,#52
4. 2412MHz (Channel 1) #53,#54 | #55,#56
5. Transmitting 802.11g |2437MHz (Channel 6) #57,#58 | #59,#60
6. 2462MHz (Channel 11) #O1,#62 | #63,#64
7. 2412MHz (Channel 1) #65,#66 | #67,#68
8. 81(){2T;)n 2437MHz (Channel 6) #69,#70 | #71,#72
9. 2462MHz (Channel 11) #T73,#74 | #75,#76
For Band Edge Emission

The EUT was tested in restricted bands and all the test results are listed in section 4.8. The
restricted bands defined in part 15.205(a))

Reference Test Data No.

No. Test Mode and Frequency - -
Horizontal Vertical
1. 2412MHz (Channel 1) #1,#3 #2,#4
802.11b
2. 2462MHz (Channel 11) | #5,#7 #6,#8
3. 2412MHz (Channel 1) #9,#11 | #10,#12
Transmitting | 802.11g
4. 2462MHz (Channel 11) | #13,#15 | #14,#16
5. 802.11n |2412MHz (Channel 1) | #17 ,#19 | #18,#20
6. HT20  »460MHz (Channel 11) | #21,#23 | #22, #24

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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4.6. Restricted Bands Measurement Results (For Below 1GHz)

4.6.1. Type of Network : IEEE 802.11b

@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 125 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
| |
40 | 3 I
2
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MO, :125
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode ¢ TX 802.11k CH1 2412MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 32.91 17.94 0.49 38.72 29.81 40.00 10.19 QF
2 94 .99 10.25 0.84 45.07 31.95 43.50 11.55 QF
3 156.10 11.15 1.09 51.86 37.12 43.50 6.38 QF
4 343.31 15.14 1.71 47 .53 37.48 46.00 8.52 QF
5 792.42 20.73 2.80 39.65 35.38 46.00 10.62 QF
6 924,34 22.02 3.10 39.28 37.30 46.00 §.70 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 126 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
|
40 | | §
. 2 | 4 5
LA
3
W
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MO. :1Z6
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. @ WERTICAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode ¢ TX 802.11k CH1 2412MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 32.91 17.94 0.49 41.78 32.87 40.00 7.13 QF
2 44,55 11.80 0.57 49,50 34.86 40.00 5.14 QF
3 102.75 11.57 0.87 41.40 26.65 43.50 16.85 QF
4 157.07 11.09 1.09 48.98 34.19 43.50 9.31 QF
5 343.31 15.14 1.71 43.66 33.61 46.00 12.39 QF
6 960.23 22.34 3.22 40.20 35.80 54.00 15.20 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 127 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
| |
40 2 |
4
| 5 i
3
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MO, 127
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode ¢ TX 802.11k CH6 2437MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 94,99 10.25 0.84 47.04 30.92 43.50 12.58 QF
2 157.07 11.09 1.09 53.04 38.25 43.50 5.25 QF
3 215.18 10.74 1.32 46.83 32.13 46.00 13.87 QF
4 343.31 15.14 1.71 46. 66 36.61 46.00 9.39 QF
5 528.58 18.47 2.20 42.07 34.91 46.00 11.09 QF
6 924,34 22.02 3.10 38.37 36.39 46.00 9.61 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 128 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
|
40 | I
1
| 2 3
\/\/ 4
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MNO. :1Z8
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. @ WERTICAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode ¢ TX 802.11k CH6 2437MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 47 .46 10.30 0.59 51.79 35.37 40.00 4.63 QF
2 157.07 11.09 1.09 49.06 34.27 43.50 9.23 QF
3 343.31 15.14 1.71 43.36 33.31 46.00 12.69 QF
4 528.58 18.47 2.20 37.99 30.83 46.00 15.17 QF
5 960.23 22.34 3.22 40.36 38.96 54.00 15.04 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + REeading.
2. The emission levels that are 20dB bhelow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 17 of 170

@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 129 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
| |
40 I 7 : 5
| 2 3
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MO, :129
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode ¢ TX 802.11b CH11 2462MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 157.07 11.09 1.09 52.01 37.22 43.50 6.28 QF
2 223.03 11.03 1.34 47 .34 32.96 46.00 13.04 QF
3 261.83 13.96 1.47 44,33 33.08 46.00 12.92 QF
4 343.31 15.14 1.71 47 .06 37.01 46.00 8.99 QF
5 528.58 18.47 2.20 42.00 34.84 46.00 11.16 QF
6 924,34 22.02 3.10 356.48 36.50 46.00 9.50 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 130 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
|
40 | :
2 | |
1 3 4
r\\J“JFj ;
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MNO. :130
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. @ WERTICAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode ¢ TX 802.11b CH11 2462MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 31.94 18.46 0.48 39.86 31.45 40.00 8.55 QF
2 44,55 11.80 0.57 51.12 36.18 40.00 3.82 QF
3 149.31 11.58 1.06 46.60 32.24 43.50 11.26 QF
4 343.31 15.14 1.71 42,11 32.06 46.00 13.94 QF
5 528.58 18.47 2.20 37.63 30.47 46.00 15.53 QF
6 960.23 22.34 3.22 40.51 39.11 54.00 14.89 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



4.6.2.

AUDIX 2

Type of Network : IEEE 802.11g

FCC ID: V7R-TI

RAudix Technology(Wujiang)Co.,Ltd.
No.1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Fax: (0512) 63403553

Tel: (0512) 63403593

NAVWNA2 Page 19 of 170

Data: 131 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuVim) Date: 2016-04-11
FCC PART 15 CLASS B |
6B
| |
40 |
3 4 6
| J °
2
1
030 50 100 200 500 1000
Frequency (MHz)
Site NO. 3m Chamber Data NO. :131
Dis. ~ Ant. Im 6112D(22253)-150805 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 CLASS B
Env. ~ Ins. 20, 7=4 3% EQCT Engineer : Mickey
ELT : Tl-nspire CX Wireless HNetwork Adapter w2
MR 1 TINAVWHAZ
Power Rating : DC 3.7V
Test Mode  TH 802.11y CH1 Z412MH=
Memo :
Ant. Cable Emission
Freg Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB-m) (dB) {dBuV) {dBu¥-m) {dBu¥-m) (dBE)
1 32.91 17.94 0.49 36.29 29.38 40.00 10.62 QF
2 94,99 10.25 0.84 47 .62 31.50 43.50 12.00 QF
3 160,95 10.84 1.10 50.99 35.97 43.50 7.53 QF
4 343.31 15.14 1.71 46.71 36.66 46.00 9.34 QF
5 525.58 158.47 2.20 41.90 34.74 46.00 11.26 QF
2 924,34 22.02 3.10 38.68 36.70 46.00 9.30 QF
Femarks: 1. Emission Level= Antenna Factor + Cable Loss + Eeading.

2. The emission levels that are 204EB bhelow the official limit

are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 132 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
|
40 | I
2
| 3 4
1\/\/ 5
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MO, :13Z2
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. @ WERTICAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode T 802.11g CH1 241:MH=z
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 30.97 18.98 0.48 39.56 31.67 40.00 8.33 QF
2 45.43 9.80 0.60 52.46 35.56 40.00 4.44 QF
3 156.10 11.15 1.09 48.37 33.63 43.50 9.87 QF
4 343.31 15.14 1.71 43.11 33.06 46.00 12.94 QF
5 528.58 18.47 2.20 37.87 30.71 46.00 15.29 QF
6 960.23 22.34 3.22 40.72 39.32 54.00 14.68 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 21 of 170

@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 133 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
| |
40
2 | 4 : 5
[, 3
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MNO. :133
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode T 802.11g CHe 2437MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 94,99 10.25 0.84 48.35 32.23 43.50 11.27 QF
2 156.10 11.15 1.09 53.00 38.26 43.50 5.24 QF
3 261.83 13.96 1.47 44,22 32.97 46.00 13.03 QF
4 343.31 15.14 1.71 46. 66 36.61 46.00 9.39 QF
5 528.58 18.47 2.20 42.02 34.86 46.00 11.14 QF
6 924,34 22.02 3.10 38.23 36.25 46.00 9.75 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 22 of 170

@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 134 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
|
40 | | e
2
1 | 3 4
,-\/\j )
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MO, :134
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. @ WERTICAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode T 802.11g CHe 2437MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 40.67 13.80 0.54 46.14 33.16 40.00 6.84 QF
2 44,55 11.80 0.57 51.00 36.06 40.00 3.94 QF
3 156.10 11.15 1.09 49,42 34.68 43.50 §.82 QF
4 343.31 15.14 1.71 43.51 33.46 46.00 12.54 QF
5 528.58 18.47 2.20 38.15 30.99 46.00 15.01 QF
6 960.23 22.34 3.22 40.96 39.56 54.00 14.44 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 23 of 170

@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 135 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
| |
| X 3
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MNO. :135
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode : TX 802.11y CH11 2462MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 145.43 11.83 1.04 50.96 36.81 43.50 6.69 QF
2 156.10 11.15 1.09 52.15 37.41 43.50 6.09 QF
3 215.27 10.66 1.31 47 .69 32.89 43.50 10.61 QF
4 343.31 15.14 1.71 46.14 36.09 46.00 9.91 QF
5 528.58 18.47 2.20 41.98 34.82 46.00 11.18 QF
6 924,34 22.02 3.10 38.53 36.55 46.00 9.45 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 24 of 170

@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 136 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
|
40 | I
1
\/\// | 2 3 4 5
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MNO. :138
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. @ WERTICAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode : TX 802.11y CH11 2462MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 47 .46 10.30 0.59 51.61 35.19 40.00 4.81 QF
2 160.95 10.54 1.10 46.92 31.90 43.50 11.60 QF
3 175.50 9.99 1.16 47 .40 31.65 43.50 11.85 QF
4 343.31 15.14 1.71 43.29 33.24 46.00 12.76 QF
5 800.18 20.80 2.82 36.20 32.02 46.00 13.98 QF
6 960.23 22.34 3.22 40.71 39.31 54.00 14.69 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



4.6.3.

Type of Network : IEEE 802.11n HT20

AUDIX 2

FCC ID: V7R-TINAVWNA2 Page 25 of 170

RAudix Technology(Wujiang)Co.,Ltd.

No.1289, Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553

Fax: (0312) 63403553

Data: 137
Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)

Date: 2016-04-11

80
FCC PART 15 CLASS B |
6B
| |
40 |
6
| ? 4 5
030 50 100 200 500 1000
Frequency (MHz)
Site NO. 3m Chamber Data NO. :137
Dis. ~ Ant. Im 6112D(22253)-150805 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 CLASS B
Env. ~ Ins. 20, 7=4 3% EQCT Engineer : Mickey
ELT : Tl-nspire CX Wireless HNetwork Adapter w2
MR 1 TINAVWHAZ
Power Rating : DC 3.7V
Test Mode : TX B02.11nHTZ20 CH1 2412MH=z
Memo :
Ant Cable Emission
Freg Factor Loss Reading Level Limits Margin Remark
(MH=z) {dB-m) (dB) {dBuV) {dBu¥-m) {dBu¥-m) (dBE)
1 157.07 11.09 1.09 51.95 37.16 43.50 6.34 QF
2 261.83 13.96 1.47 44,13 32.88 46.00 13.12 QF
3 343.31 15.14 1.71 46.50 36.45 46.00 9.55 QF
4 525.58 15.47 2.20 41.97 34.81 46.00 11.19 QF
5 796,30 20,77 2.81 39.17 34.95 46.00 11.05 QF
2 924,34 22.02 3.10 38.79 36.81 46.00 9.19 QF

Remarks: 1.

Emission Level= Antenna Factor + Cable Loss + Reading.

2. The emission levels that are 204EB bhelow the official limit

are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 26 of 170

@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 138 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
|
40 | 4
2 | |
1\N_/ ) 4 ]
|+
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MNO. :138
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. @ WERTICAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode : TX 802.11nHTZ20 CH1 2412MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 31.94 18.46 0.48 39.85 31.44 40.00 8.56 QF
2 47 .46 10.30 0.59 52.43 36.01 40.00 3.99 QF
3 159.98 10.90 1.10 46.27 31.31 43.50 12.19 QF
4 343.31 15.14 1.71 43.02 32.97 46.00 13.03 QF
5 528.58 18.47 2.20 37.79 30.63 46.00 15.37 QF
6 960.23 22.34 3.22 40.37 38.97 54.00 15.03 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 27 of 170

@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 139 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
| |
40
| s | 5 6
1
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MO, :139
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode : TX 802.11nHTZ20 CH6 2437MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 94,99 10.25 0.84 48.18 32.06 43.50 11.44 QF
2 145.43 11.83 1.04 49.70 35.55 43.50 7.95 QF
3 152.22 11.40 1.07 50.27 35.75 43.50 7.75 QF
4 157.07 11.09 1.09 50.61 35.82 43.50 7.68 QF
5 528.58 18.47 2.20 42.73 35.57 46.00 10.43 QF
6 924,34 22.02 3.10 36.46 36.48 46.00 9.52 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



AUDIX &

FCC ID: V7R-TINAVWNA2 Page 28 of 170

Budix Technology(Wujiang)Co.,Ltd.

No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953

Data: 140

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-11

Level (dBuV/m)
80

FCC PART 15 CLASS B |
-8B |
|
40 | {
1 |
M2 | 3 4
/\&\fxfﬁj |
¥
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, Jm Chamber Data NO. :140
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. @ WERTICAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode : TX 802.11nHTZ20 CH6 2437MHz
Memao H
Ant. Cable Emission
Freg Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB-m) (dB) (dBuv) (dBu¥.-m) (dBu¥-m) (dB)
1 46 .49 10.80 0.58 52.89 36.96 40.00 3.04 QF
2 51.34 §.57 0.62 52.80 34.69 40.00 5.31 QF
3 163.86 10.67 1.12 45.29 33.14 43.50 10.36 QF
4 343.31 15.14 1.71 43.31 33.26 46.00 12.74 QF
5 528.58 18.47 2.20 39.08 31.92 46.00 14.08 QF
6 960.23 22.34 3.22 41.83 40.43 54.00 13.57 QF

Remarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + HEeading.

. The emission levels that are 20dE helow the official limit

are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



AUDIX &

FCC ID: V7R-TINAVWNA2 Page 29 of 170

Budix Technology(Wujiang)Co.,Ltd.

No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953

Data: 141

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-11

Level (dBuV/m)
80

FCC PART 15 CLASS B |
-8B |
| |
40
2 [
| 4 5 i
1 3
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, Jm Chamber Data HO. :141
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 CLABS B
Env. » Ins. 20.7*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode : TX 802.11nHTZ20 CH11 Z462MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) (dB-m) (dB) (dBuv) (dBu¥.-m) (dBu¥-m) (dB)

1 94,99 10.25 0.84 47 .95 31.83 43.50 11.67 QF

2 156.10 11.15 1.09 51.53 36.79 43.50 6.71 QF

3 233.70 11.85 1.37 46.02 3z2.51 46.00 13.49 QF

4 343.31 15.14 1.71 44,49 34.44 46.00 11.56 QF

5 528.58 18.47 2.20 42,49 35.33 46.00 10.67 QF

6 924,34 22.02 3.10 38.30 36.32 46.00 9.68 QF

Remarks: 1.

Emission Lewvel= Antenna Factor + Cable Loss + HEeading.

. The emission levels that are 20dE helow the official limit

are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 142 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
80 Level (dBuV/m) Date: 2016-04-11
FCC PART 15 CLASS B |
-8B |
|
40 | | §
2 | 4
i i 5
030 50 100 200 500 1000
Frequency (MHz)
Fite MO, : 3m Chamber Data MO, :14Z2
Dis. »~ Ant. : 3m 6112D(22253)-150805 Ant. pol. @ WERTICAL
Limit : FCC PART 15 CLABS B
Env. » Ins. @ 20.7%*43%/ESCI Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
MR 1 TINAVWHAZ
Fower Rating @ DO 3.7V
Test Mode : TX 802.11nHTZ20 CH11 Z462MHz
Memao H
Ant. Cable Emission
Freg. Factor Loss Reading Level Limits Margin Remark
(MH=z) {dBrm) (dB) (dBuv) (dBu¥-m) (dBu¥-m) (dB)
1 30.97 18.98 0.48 39.21 31.32 40.00 8.68 QF
2 47 .46 10.30 0.59 50.69 34.27 40.00 5.73 QF
3 157.07 11.09 1.09 47 .60 3z2.81 43.50 10.69 QF
4 343.31 15.14 1.71 43.46 33.41 46.00 12.59 QF
5 528.58 18.47 2.20 38.24 31.08 46.00 14.92 QF
6 960.23 22.34 3.22 40.09 38.69 54.00 15.31 QF

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z20dE helow the official limit
are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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4.7. Restricted Bands Measurement Results (For Above 1GHz)

4.7.1. Type of Network : IEEE 802.11b

@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 41 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
Level (dBuV/m) Date: 2016-04-11
1

FCC PART 15 C PK

FCC PART 15 C AV

55
01000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO, : 41
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11b CH1 241ZMHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2413.00 28.49 5.09 94.46 34.50 93.54 74.00 -19.54 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 43 File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)

o Level (dBuV/m) Date: 2016-04-11

FCC PART 156 CPK
55 FCC PART 15 C AV
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO, : 43
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11b CH1 241ZMHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2410.00 28.49 5.09 58.60 34.50 87.68 74.00 -13.68 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 42 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11
FCC PART 16 C PK
55 q FCC PART 15 C AV

PSR NI N

EMW
e !

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO, : 42
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11b CH1 241ZMHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
4820.90 32.89 7.33 26.90 33.95 33.17 54.00 20.83 Bverage
4824.00 32.89 7.33 41.80 33.95 48.07 74.00 25.93 Peak
14495.00 42,60 13.01 29.40 32.28 52.73 74.00 21.27 FPeak
14496 .30 42.60 13.01 19.30 32.28 42,63 54.00 11.37 Bverage
Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.

2. The emission levels that are 20dB helow the official

limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China
Tel: (0512) 63403593 Fax: (0512) 63403953

Data: 44 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11

FCC PART 15 C PK

55 4 FCC PART 15 C AV

EMWWMWW
Wm-

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO, : 44
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11b CH1 241ZMHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 4822.63 32.89 7.33 27.03 33.95 33.30 54.00 20.70 Bverage
2 4824.00 32.89 7.33 42.03 33.95 48.30 74.00 25.70 Peak
3 13753.11 41.65 12.71 19.69 31.81 42.24 54.00 11.76 Bverage
4 13754.00 41.65 12.71 29.99 31.81 52.54 74.00 21.46 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE khelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 35 of 170

@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 45 File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)

o Level (dBuV/m) Date: 2016-04-11

FCC PART 156 CPK
55 FCC PART 15 C AV
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO. : 43
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11b CH6 2437MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2437.00 28.58 5.12 91.35 34.50 90.55 74.00 -16.55 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 47 File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)

o Level (dBuV/m) Date: 2016-04-11

FCC PART 156 CPK
55 FCC PART 15 C AV
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO. : 47
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11b CH6 2437MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2437.00 28.58 5.12 90.35 34.50 §9.55 74.00 -15.55 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 46 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11
FCC PART 16 C PK
55 FCC PART 15 C AV

PSR NI N

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. Jm 3emi-Anecholc Chamber Data WNO. : 46
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. 21.5*C&48%/NI0304 Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11b CH6 2437MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
4822.19 32.89 7.33 26.93 33.95 33.z0 54.00 20.80 Bverage
4824.00 32.89 7.33 41.65 33.95 47 .92 74.00 26.08 Peak
7236.93 36.18 9.02 25.10 34.04 36.26 54.00 17.74 Bverage
7237.00 36.18 9.02 37.97 34.04 49.13 74.00 24.87 Peak

Remarks: 1.

Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
. The emission levels that are Z20dE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China
Tel: (0512) 63403593 Fax: (0512) 63403953

Data: 48 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11

FCC PART 15 C PK

55 5 5 | FCCPART15CAV
L
M T
4
03000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO. : 48
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11b CH6 2437MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 12763.39 39.39 1z2.11 21.30 32.80 40.00 54.00 14.00 Bverage
2 12766.00 39.39 12.11 34.05 32.80 52.75 74.00 21.25 Peak
3 14742.00 41.85 13.09 30.19 32.64 52.49 74.00 21.51 FPeak
4 14743.11 41.85 13.09 19.60 32.64 41.90 54.00 12.10 Bverage

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE khelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 49 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
Level (dBuV/m) Date: 2016-04-11

FCC PART 15 C PK

FCC PART 15 C AV

55
01000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO, : 49
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode ¢ TX 802.11b CH11 2462MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2461.00 28.62 5.15 93.03 34.50 92.30 74.00 -158.30 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 51 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
Level (dBuV/m) Date: 2016-04-11

FCC PART 156 CPK
55 FCC PART 15 C AV
01000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO, : 51
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode ¢ TX 802.11b CH11 2462MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2461.00 28.62 5.15 §7.50 34.50 86.77 74.00 -12.77 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 50 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11
FCC PART 16 C PK
55 aq FCC PART 15 C AV

PSR NI N

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO. : 30
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode ¢ TX 802.11b CH11 2462MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
4919.00 33.08 7.38 43.0%5 33.93 49,58 74.00 24.42 Peak
4922.05 33.08 7.38 27.10 33.93 33.63 54.00 20.37 Bverage
14210.00 42,37 12.92 29.37 31.88 52.78 74.00 21.22 FPeak
14211.70 42,37 12.92 19.29 31.88 42.70 54.00 11.30 Bverage
Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.

2. The emission levels that are 20dB helow the official

limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China
Tel: (0512) 63403593 Fax: (0512) 63403953

Data: 52 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11

FCC PART 15 C PK

55 4 FCC PART 15.C AV
et

MM

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO. : 32
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode ¢ TX 802.11b CH11 2462MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 4919.00 33.08 7.38 41.95 33.93 43.48 74.00 23.52 Peak
2 4921.30 33.08 7.38 26.10 33.93 32.63 54.00 21.37 Bverage
3 14966.25 41.11 13.16 19.11 32.96 40.42 54.00 13.58 Bverage
4 14970.00 41.11 13.16 3l.61 32.96 52.92 74.00 21.08 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE khelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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Type of Network : IEEE 802.11g

@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 53 File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)

o Level (dBuV/m) Date: 2016-04-11

FCC PART 15 C PK

FCC PART 15 C AV

55
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO. : 33
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode T 802.11g CH1 241:MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2419.00 28.49 5.12 97.91 34.50 a7.02 74.00 -23.02 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 44 of 170

@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 55 File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)

o Level (dBuV/m) Date: 2016-04-11

FCC PART 15 C PK

FCC PART 15 C AV

55
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO. : 33
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode T 802.11g CH1 241:MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2410.00 28.49 5.09 93.25 34.50 92.33 74.00 -158.33 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



AUDIX &
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Budix Technology(Wujiang)Co.,Ltd.
No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 54 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11
FCC PART 16 C PK
55 5 g FCC PART15CAV

TN e L e A

[

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. Jm 3emi-Anecholc Chamber Data WO. : 54
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. 21.5*C&48%/NI0304 Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode T 802.11g CH1 241:MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)

g9 7.33 26.70 33.95 3z2.97 S54.00 21.03 Average
g9 7.33 42.55 33.95 43.82 74.00 25.18 Peak
14 9.00 41.10 34.04 52.z0 74.00 21.80 Peak
14 9.00 26.31 34.04 37.41 54.00 16.59 Average
27 13.15 19.05 32.89 40.58 54.00 13.42 Average
21 13.15 31.57 32.89 53.04 74.00 20.96 Peak

Remarks: 1. Emission Level= Ant.Factor + Cabkle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dB helow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 56 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11
FCC PART 156 CPK
55 4 FCC PART 15 C AV
i 7
03000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WNO. : 58
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode T 802.11g CH1 241:MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 7237.00 36.18 9.02 40.81 34.04 51.97 74.00 22.03 Peak
2 7239.1%5 36.18 9.02 27.99 34.04 39.15 54.00 14.85 Bverage
3 10579.11 39.53 11.14 21.67 33.98 38.36 54.00 15.64 Bverage
4 10581.00 39.51 11.14 34.46 33.98 51.13 74.00 22.87 Peak
Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.

2. The emission levels that are 20dB helow the official

limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 57 File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)

o Level (dBuV/m) Date: 2016-04-11

FCC PART 15 C PK

FCC PART 15 C AV

55
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO. : 57
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode T 802.11g CHe 2437MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2443.00 28.58 5.15 92.72 34.50 91.95 74.00 -17.95 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 48 of 170

@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 59 File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)

o Level (dBuV/m) Date: 2016-04-11

1
FCC PART 156 CPK
55 FCC PART 15 C AV
01000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO. : 39
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode T 802.11g CHe 2437MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2437.00 28.58 5.12 93.76 34.50 92.96 74.00 -158.96 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0512) 63403593 Fax: (0512) 63403953
Data: 58 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11
FCC PART 16 C PK
55 4 FCC PART 15 C AV

PSR NI N

PRI

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. Jm 3emi-Anecholc Chamber Data WO. : 38
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. 21.5*C&48%/NI0304 Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode T 802.11g CHe 2437MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
4879.69 32.98 7.36 26.56 33.94 32.96 54.00 21.04 Bverage
4881.00 32.98 7.36 43.43 33.94 49,83 74.00 24 .17 Peak
7331.16 36.39 9.08 25.96 34.05 37.38 54.00 16.62 Bverage
7332.00 36.39 9.08 40.74 34.05 52.16 74.00 21.84 Peak

Remarks: 1.

Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
. The emission levels that are Z20dE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China
Tel: (0512) 63403593 Fax: (0512) 63403953

Data: 60 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11

FCC PART 15 C PK

55 FCC PART 15.C AV

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO. : B0
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode T 802.11g CHe 2437MHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 10467.00 39.55 11.08 34.91 34.09 51.45 74.00 22.55 Peak
2 10469.37 39.55 11.08 22.63 34.09 39.17 54.00 14.83 Bverage
3 13735.00 41.61 12.70 29.68 31.564 52.15 74.00 21.85 FPeak
4 13736.16 41.61 12.70 19.64 31.54 42.11 54.00 11.89 Bverage

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE khelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 61 File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)

o Level (dBuV/m) Date: 2016-04-11

1
FCC PART 156 CPK
55 FCC PART 15 C AV
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO, : 61
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11y CH11 2462MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2464.00 28.62 5.15 95.78 34.50 95.05 74.00 -21.05 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 634035393 Fax: (0312) 63403553

Data: 63 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
Level (dBuV/m) Date: 2016-04-11

FCC PART 156 CPK
55 FCC PART 15 C AV
01000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data NO. : B3
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11y CH11 2462MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 2461.00 28.62 5.15 91.80 34.50 91.07 74.00 -17.07 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE kelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China
Tel: (0512) 63403593 Fax: (0512) 63403953

Data: 62 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
o Level (dBuV/m) Date: 2016-04-11

FCC PART 15 C PK

55 FCC PART 15 C AY,

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WO, : BZ
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOMNTAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11y CH11 2462MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
1 4881.00 32.98 7.36 42,95 33.94 49,35 74.00 24,65 Peak
2 4883.26 32.98 7.36 27.91 33.94 34.31 54.00 19.69 Bverage
3 7293.11 36.30 9.06 27.10 34.05 35.41 54.00 15.59 Bverage
4 7Z294.00 36.30 9.06 40.37 34.05 51.68 74.00 22.32 Peak

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE khelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
AUDIX No.1285, Jiang ¥ing East Road, The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China
Tel: (0512) 63403593 Fax: (0512) 63403953

Data: 64 File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)

PSR NI N

o Level (dBuV/m) Date: 2016-04-11

FCC PART 15 C PK

55 FCC PART 15 C A\

1

M
M 4

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site NO. : Jm Semi-Anecholc Chamber Data WNO. : B4
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ WERTICAL
Limit : FCC PART 15 C PE
Env. » Ins. : 21.8#C&48%/N9030A Engineer : Mickey
ELT : Tl-nspire CX Wireless Network Adapter w2
M2 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11y CH11 2462MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  HEeading Factor Lervel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW.m) (dB)
7313.00 36.34 9.08 39.41 34.0%9 50.78 74.00 23.z22 Peak
7315.22 36.34 9.08 25.99 34.05 37.36 54.00 16.64 Bverage
13564 .00 41.25 12.81 30.20 31.97 52.09 74.00 21.91 FPeak
13566.13 41.25 12.81 20.13 31.97 42.02 54.00 11.98 Bverage

Remarks: 1. Emission Level= Ant.Factor + Cahle Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dE khelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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4.7.3. Type of Network : IEEE 802.11n HT20

@ Ludix Technology(Wujiang) Co.,Ltd.
AUDIX No.1289,Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0312) 63403553

Data: 65 File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)

Level (dBuVim) Date: 2016-04-11

110
1
FCC PART 15 C PK
55 FCC PART 15 C AV
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site NO. : 3m Bemi-Anechoic Chamber Data NO. : 65
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOWTAL
Limit : FCC PART 15 C PK
Env. ~ Ins. : 21.8=CL458%-H2030A Enginger : Mickey
ELT : Tl-nspire C¥ Wireless Network Adapter w2
Mo : TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11nHTZ0 CH1 2412MH=z
Memo :
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MH=z) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m (dBuW-m) (dB)
1 2Z410.00 28.49 5.09 95.51 34.50 95.59 74.00 -21.59 Peak

Femarks: 1. Emission Lewvel= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission lewvels that are 20d4B below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 56 of 170

@ fudix Technology(Wujlang)Co.,Ltd.
AUDIX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0312) 63403553 Fax: (0312) 63403583

Data: 67 File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)

o Level (dBuVim) Date: 2016-04-11

J FCC PART 15 C PK

FCC PART 15 C AV

55
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. @ B7
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : VERTICAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX 80Z.11nHTZ0 CH1 2412MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
1 2407.00 28.49 5.09 94,83 34.50 93.91 74.00 -19.91 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Freamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ fudix Technology(Wujlang)Co.,Ltd.
A U D IX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China
Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 66 File: G:\Test Datal2013\Reports\041G1304008R2.EM6 (166)
o Level (dBuVim) Date: 2016-04-11

FCC PART 15 C PK

55 | 3 FCC PART 15 CAY;

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. : BB
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOWTAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX 80Z.11nHTZ0 CH1 2412MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
1 10486.00 39.57 11.09 34.83 34.07 51.42 74.00 22.98 Peak
2 10490.15 39.57 11.09 22.18 34.07 38.75 54.00 15.25 Average
3 13526.00 41.17 12.59 31.64 3z2.01 53.39 74.00 20.61 Peak
4 13527.11 41.17 12.59 20.57 3z2.01 42.32 54.00 11.68 Average

Remarks: 1. Emission Level= Ant . Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ fudix Technology(Wujlang)Co.,Ltd.
AUDIX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang

Economic Dewvelopment Zone, JiangSu,China
Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 68 File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)

WL

o Level (dBuVim) Date: 2016-04-11

FCC PART 15 C PK

55 FCC PART 15 CAV

o

MW
&

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. : B8
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : VERTICAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX 80Z.11nHTZ0 CH1 2412MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
10562.00 39.55 11.13 34.38 34.00 51.06 74.00 22.94 Peak
10564.91 39.53 11.13 21.91 34.00 38.57 54.00 15.43 Average
12614.00 39.06 11.99 33.71 33.00 51.76 74.00 22.24 Peak
12617.35 39.06 12.01 21.53 32.97 39.63 54.00 14.37 Average

Remarks: 1. Emission Level= Ant . Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ fudix Technology(Wujlang)Co.,Ltd.
AUDIX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0312) 63403553 Fax: (0312) 63403583

Data: 69 File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)
Date: 2016-04-11

o Level (dBuVim)
1
FCC PART 15 C PK
55 FCC PART 15 CAV
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. : B9
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOWTAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX 80Z.11nHTZ0 CHE 2437MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
1 2437.00 28.58 5.12 94,55 34.50 93.759 74.00 -19.75 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Freamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ fudix Technology(Wujlang)Co.,Ltd.
AUDIX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0312) 63403553 Fax: (0312) 63403583

Data: 71 File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)

o Level (dBuVim) Date: 2016-04-11

FCC PART 15 C PK

FCC PART 15 C AV

55
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. = 71
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : VERTICAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX 80Z.11nHTZ0 CHE 2437MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
1 2437.00 28.58 5.12 93.59 34.50 92.79 74.00 -15.79 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Freamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ fudix Technology(Wujlang)Co.,Ltd.
A U D IX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China
Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 70 File: G:\Test Datal2013\Reports\041G1304008R2.EM6 (166)
o Level (dBuVim) Date: 2016-04-11

FCC PART 15 C PK

55 , 3 | FCCPART15CAV
T

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. = 70
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOWTAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX 80Z.11nHTZ0 CHE 2437MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
1 12690.00 39.24 12.05 33.94 3z2.90 52.33 74.00 21.67 Peak
2 12691.30 39.24 12.05 21.10 32.90 39.49 54.00 14.51 Average
3 14438.00 42,54 12.99 30.09 32.z0 53.42 74.00 20.58 Peak
4 14439.15 42,56 12.99 19.29 32.:20 42.64 54.00 11.36 Average

Remarks: 1. Emission Level= Ant . Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ fudix Technology(Wujlang)Co.,Ltd.
AUDIX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0312) 63403553 Fax: (0312) 63403583

Data: 72 File: G:\Test Datal2013\Reports\041G1304008R2.EM6 (166)
Level (dBuVim) Date: 2016-04-11

FCC PART 15 C PK

55 3 | FCCPART15CAV

03000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. @ 7Z
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : VERTICAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX 80Z.11nHTZ0 CHE 2437MH=z
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
1 10942.00 39.15 11.31 34.34 33.68 51.12 74.00 22.88 Peak
2 10943.15 39.15 11.31 21.10 33.68 37.88 54.00 16.12 Average
3 14419.00 42,53 12.98 30.06 32.17 53.40 74.00 20.60 Peak
4 14422.15 42,54 12.98 19.71 32.17 43.06 54.00 10.94 Average

Remarks: 1. Emission Level= Ant . Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ fudix Technology(Wujlang)Co.,Ltd.
AUDIX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0312) 63403553 Fax: (0312) 63403583

Data: 73 File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)

o Level (dBuVim) Date: 2016-04-11

FCC PART 15 C PK

FCC PART 15 C AV

55
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. = 73
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOWTAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX §02.11nHTZ0 CH11 246ZMHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
1 2458.00 28.62 5.15 96.62 34.50 95.89 74.00 -21.89 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Freamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ fudix Technology(Wujlang)Co.,Ltd.
AUDIX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China

Tel: (0312) 63403553 Fax: (0312) 63403583

Data: 75 File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)

o Level (dBuVim) Date: 2016-04-11

FCC PART 15 C PK

FCC PART 15 C AV

55
0 1000 1400. 1800. 2200. 2600. 3000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. @ 75
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : VERTICAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX §02.11nHTZ0 CH11 246ZMHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
1 2464.00 28.62 5.15 94,37 34.50 93.64 74.00 -19.64 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Freamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ fudix Technology(Wujlang)Co.,Ltd.
A U D IX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China
Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 74 File: G:\Test Datal2013\Reports\041G1304008R2.EM6 (166)
o Level (dBuVim) Date: 2016-04-11

FCC PART 15 C PK

55 3 | FCCPART15GAY,
i

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. @ 74
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZOWTAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX §02.11nHTZ0 CH11 246ZMHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
1 11265.00 39.26 11.39 34.81 33.69 51.77 74.00 22.23 Peak
2 11269.17 39.26 11.39 21.15 33.69 38.11 54.00 15.89 Average
3 14590.00 42,33 13.04 30.74 32.42 53.69 74.00 20.31 Peak
4 14593.17 42,26 13.04 19.67 32.42 42.57 54.00 11.43 Average

Remarks: 1. Emission Level= Ant . Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ fudix Technology(Wujlang)Co.,Ltd.
A U D IX No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Dewvelopment Zone, JiangSu,China
Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 76 File: G:\Test Datal2013\Reports\041G1304008R2.EM6 (166)
o Level (dBuVim) Date: 2016-04-11

FCC PART 15 C PK

. FCC PART 15 C AV,

MW

55

0

3000 6000. 9000. 12000. 15000. 18000
Frequency (MHz)
Site HO. : 3m Semi-Anecholc Chamber Data NO. : 78
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : VERTICAL
Limit : FCO PART 15 C PK
Env.  Ins. : 21.8#CL4B8%/N90304 Engineer : Mickey
EOT : Tl-nspire CX Wireless Network Adapter vz
Mo : TINAVWHAZ
Power Hating: DC 3.7V
Test Mode : TX §02.11nHTZ0 CH11 246ZMHz
Memao H
Ant. Cable Preamp Emission
Freq. Factor Loss  Eeading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dE} (dBuV-m (dBuW-m) (dB)
1 11170.00 39.20 11.37 34.68 33.67 51.58 74.00 22.42 Peak
2 11172.51 39.20 11.37 21.70 33.67 38.60 54.00 15.40 Average
3 13317.00 40.69 12.48 31.92 32.19 52.90 74.00 21.10 Peak
4 13320.11 40.69 12.48 19.61 32.19 40.59 54.00 13.41 Average

Remarks: 1. Emission Level= Ant . Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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4.8. Spurious Emission Measurement Results in Band Edge Emission (FCC Part 15, 15.205)

4.8.1. 1EEE 802.11b

AUDIX 2

Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 1 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)

0 Level (dBuVim) Date: 2016-04-10

2
FCC PART 15 C PK
55
1
bAoA st ftotamss et
|]235{] 2370. 2380. 2410. 2430. 2450
Frequency (MHz)

Site NO. Jm Semi-Anechoic Chamber Data MO, 1

Dis. ~ Ant. @ 3m 3115-62960-150630 Ant. pol. : HORIZONTAL

Limit : FCC PART 15 C PK

Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey

ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2

M- 1 TINAVWHAZ

Power Rating: DC 3.7V

Test Mode ¢ TX 802.11b CH1 241ZMHz

Memo H

Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)

1 2390.00 28.45 5.09 43.57 34.50 42.61 74.00 31.39 Peak
2 2413.48 28.49 5.09 95.11 34.50 94.19 74.00 -20.19 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No

.2 ACWE-F1305001A
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Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

AUDIX 2

Data: 2
0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

2
/M\\ FCC PART 15 C PK
55
|]235{] 2370. 2380. 2410. 2430. 2450
Frequency (MHz)

Site NO. Jm Semi-Anechoic Chamber Data NO. : 2

Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. @ VERTICAL

Limit FCC PART 15 C PK

Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey

ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2

M- 1 TINAVWHAZ

Power Rating: DC 3.7V

Test Mode ¢ TX 802.11b CH1 241ZMHz

Memo H

Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)

1 2390.00 28.45 5.09 43.71 34.50 42.75 74.00 31.25 Peak
2 2410.48 28.49 5.09 86.86 34.50 85.94 74.00 -11.94 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



AUDIX 2

FCC ID: V7R-TINAVWNA2 Page 69 of 170

Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 3

0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

2
55 FCC PART 15 C AV
1
[ A S S
l]235{] 2370. 2380. 2410. 2430. 2450
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data MO, @ 3
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. : HORIZONTAL
Limit FCC PART 15 C AV
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode ¢ TX 802.11b CH1 241ZMHz
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2390.00 28.45 5.09 32.16 34.50 31.z20 54.00 22.80 Ayverage
2 2415.04 28.49 5.09 90.78 34.50 §9.86 54.00 -35.86 Average
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



AUDIX 2

FCC ID: V7R-TINAVWNA2 Page 70 of 170

Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 4

0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

2
55 FCC PART 15 C AV
1
l]235{] 2370. 2380. 2410. 2430. 2450
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data NO. @ 4
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. @ VERTICAL
Limit FCC PART 15 C AV
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode ¢ TX 802.11b CH1 241ZMHz
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2390.00 28.45 5.09 30.46 34.50 29.50 54.00 24.50 Ayverage
2 2411.08 28.49 5.09 §1.51 34.50 80.59 54.00 -26.59 Average
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



AUDIX 2

FCC ID: V7R-TINAVWNA2 Page 71 of 170

Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 5

0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

FCC PART 15§ CPK

55
o
e At At At
|]21113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)

Site NO. Jm Semi-Anechoic Chamber Data MO, = &5

Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. : HORIZONTAL

Limit FCC PART 15 C PK

Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey

ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2

M- 1 TINAVWHAZ

Power Rating: DC 3.7V

Test Mode ¢ TX 802.11b CH11 246ZMHz

Memo H

Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)

1 2460.60 28.62 5.15 95.11 34.50 94.38 74.00 -20.38 Peak
2 2483.50 28.66 5.18 43.45 34 .49 42 .80 74.00 31.z0 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



AUDIX 2

FCC ID: V7R-TINAVWNA2 Page 72 of 170

Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 6

0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

gﬂfﬂf\ﬂfﬁh\\k FCC PART 15 C PK
55
ettt gt ot oo
l]21113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data HO. : &
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. @ VERTICAL
Limit FCC PART 15 C PK
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode ¢ TX 802.11b CH11 246ZMHz
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2460.15 28.62 5.15 84.50 34.50 83.77 74.00 -9.77 Peak
2 2483.50 28.66 5.18 42.32 34 .49 41.67 74.00 32.33 Peak
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 62403593 Fax: (0512) 63403593

Data: 7 File: G:\Test Datal2013\Reports\041G1304008R2.EM6 (166)
Level (dBuVim) Date: 2016-04-10

55 FCC PART 15 C AV
2
l]24113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data NO. = 7
Dis. ~ Ant. @ 3m 3115-62960-150630 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C AV
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode ¢ TX 802.11b CH11 246ZMHz
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2460.96 28.62 5.15 91.73 34.50 91.00 54.00 -37.00 Ayverage
2 2483.50 28.66 5.18 31.87 34 .49 31.z22 54.00 22.78 Average
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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FCC ID: V7R-TINAVWNA2 Page 74 of 170

Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 8

0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

55 FCC PART 15 C AV
2
l]24113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data MO, : 8
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. @ VERTICAL
Limit FCC PART 15 C AV
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode ¢ TX 802.11b CH11 246ZMHz
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2462.94 28.62 5.15 80.43 34.50 79.70 54.00 -25.70 Ayverage
2 2483.50 28.66 5.18 30.38 34 .49 29.73 54.00 24.27 Average
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 75 of 170

4.82. IEEE802.11g

o] Zudix Technology (Wujiang) Co.,Ltd.
l I Ix No.1289, Jiang ¥Xing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403953 Fax: (0512) 63403553
Data: 9 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6 (166)
10 Level (dBuVim) Date: 2016-04-10
2
N FCC PART 16§ CPK
Lfﬂ”ﬁﬂv
55
02350 2370. 2350. 2410. 2430. 2450
Frequency (MHz)
Site HNO. : 3m Semi-Anecholc Chamber Data HO. = &
Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. @ HORIZONTAL
Limit : FCC PART 15 C PK
Env. ~ Ins. @ 21.8=C548%-N9030A Enginger : Mickey
EUT : Tl-nspire CX Wireless Network Adapter w2
L} 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TH 802.11y CH1 2412MH=
Memo :
Ant. Cable Preamp Emission
Freg. Factor Loss  Eeading Factor Lenvel Limits Margin Remark
(MHz) (dB) (dB)  (dBuV) (dB) (dBuV-m (dBuW-m) (dB)
1 2390.00 28.45 5.09 67.28 34.50 66.32 74.00 7.68 Peak
2 2418.04 28.49 5.12 103.75 34.50 10Z.86 74.00 -28.86 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are Z0dBE below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

AUDIX 2

Data: 10
0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

FCC PART 15§ CPK

55
|]235{] 2370. 2380. 2410. 2430. 2450
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data NO. @ 10
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. @ VERTICAL
Limit FCC PART 15 C PK
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode  TH 802.11y CH1 241Z2MH=z
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2390.00 28.45 5.09 56.44 34.50 55.48 74.00 18.52 Peak
2 2413.48 28.49 5.09 94.71 34.50 93.79 74.00 -19.79 Peak
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



AUDIX 2
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Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 11

0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

2
55 FCC PART 15 C AV
1
|]235{] 2370. 2380. 2410. 2430. 2450
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data NO. : 11
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. : HORIZONTAL
Limit FCC PART 15 C AV
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode  TH 802.11y CH1 241Z2MH=z
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2390.00 28.45 5.09 43.92 34.50 42 .96 54.00 11.04 Ayverage
2 Z416.12 28.49 5.12 92.10 34.50 91.21 54.00 -37.21 Average
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



AUDIX 2
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Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

Data: 12

0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

2
55 FCC PART 15 C AV
|]235{] 2370. 2380. 2410. 2430. 2450
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data MO, : 12
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. @ VERTICAL
Limit FCC PART 15 C AV
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode  TH 802.11y CH1 241Z2MH=z
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2390.00 28.45 5.09 38.58 34.50 37.62 54.00 16. 38 Ayverage
2 2413.36 28.49 5.09 83.36 34.50 §2.44 54.00 -25.44 Average
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

AUDIX 2

Data: 13
0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

FCC PART 15§ CPK

' <

55
l]21113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data NO. : 13
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. : HORIZONTAL
Limit FCC PART 15 C PK
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11y CH11 246ZMHz
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2463.39 28.62 5.15 101.19 34.50 100.46 74.00 -26.46 Peak
2 2483.50 28.66 5.18 63.93 34 .49 63.28 74.00 10.72 Peak
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

AUDIX 2

Data: 14
0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

FCC PART 15§ CPK

55
l]21113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data NO. @ 14
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. @ VERTICAL
Limit FCC PART 15 C PK
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11y CH11 246ZMHz
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2463.66 28.62 5.15 93.86 34.50 93.13 74.00 -19.13 Peak
2 2483.50 28.66 5.18 55.85 34 .49 55.20 74.00 15.80 Peak
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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Budix Technology(Wujiang)Co.,Ltd.

MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403553

AUDIX 2

Data: 15
0 Level (dBuVim)

File: G:\Test Data\2013\Reports\041G1304008R2.EM6 (166)
Date: 2016-04-10

55 FCC PART 15 C AV
l]21113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site NO. Jm Semi-Anechoic Chamber Data NMO. @ 15
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. : HORIZONTAL
Limit FCC PART 15 C AV
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11y CH11 246ZMHz
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2464.85 28.62 5.15 90.71 34.50 89.98 54.00 -35.98 Ayverage
2 2483.50 28.66 5.18 47 .24 34 .49 46.59 54.00 7.41 Average
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ Budix Technology(Wujiang)Co.,Ltd.
I DIX MNo.1289,Jiang Xing East Road,The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 62403593 Fax: (0512) 63403593

Data: 16 File: G:\Test Datal2013\Reports\041G1304008R2.EM6 (166)
Level (dBuVim) Date: 2016-04-10

55 FCC PART 15 C AV
l]24113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site NO. : 3m Bemi-Anechoilc Chamber Data NO. : 16
Dis. ~ Ant. @ 3m 3115-62960-150630 Ant. pol. @ VERTICAL
Limit : FCC PART 15 C AV
Env. » Ins. : 21.8*C&48%/WI90304 Engineer : Mickey
ELTT : Tl-nspire C¥ Wireless HNetwork Adapter w2
M- 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11y CH11 246ZMHz
Memo H
Ant. Cable Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥V-m  (dBu¥W-m) (dB)
1 2464.85 28.62 5.15 83.44 34.50 82.71 54.00 -28.71 Ayverage
2 2483.50 28.66 5.18 37.91 34 .49 37.26 54.00 16.74 Average
Remarks: 1. Emission Level= Ant.Factor + Cable Loss + HEeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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4.8.3. IEEE 802.11n HT20

) Audix Technology (Wujiang)Co.,Ltd.
l DIX No.1289,Jiang Xing East Road, The Eastern Part of Wu Jiang
Economic Development Zone, JiangSu,China

Tel: (0512) 63403553 Fax: (0512) 63403953

Data: 17 File: G:\Test Data\2013\Reports\04\G1304008R2.EM6E (166)

Level (dBuVim) Date: 2016-04-10

110
2
FCC PAR[T 15 C PK
55
|:|235{I 2370. 2390. 2410. 2430. 2450
Frequency (MHz)

Hite NO. i 3m Semi-Anecholc Chamber Data NO. = 17

Dis. ~ Ant. : 3m 3115-62960-150630 Ant. pol. : HORIZONTAL

Limit : FCC PART 15 C PE

Env. » Ins. : 21.5#%C&48%-HW90304 Enginser : Mickey

ELT : TI-nspire CX Wireless Network Adapter 2

M2 1 TINAWVWNAZ

Fower Hating: DO 3.7V

Test Mode : TX 802.11nHTZ20 CH1 2412MH=z

Memo :

Ant. Cable Preamp Emission
Fredq. Factor Loss Reading Factor Level Limits Margin Remark
(MH=z) (dB) (dB) (dBuV) (dB) (dBuV- m (dBu¥.m) (dB)

1 2390.00 28.45 5.09 71.61 34.50 70.65 74.00 3.35 Peak
2 2417.58 28.49 5.12 103.80 34.50 102.91 74.00 -28.91 Peak

Remarks: 1. Emission Level= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
2. The emission levels that are 20dB bhelow the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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2udix Technology(Wujiang)Co.,Ltd.
No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 63403593 Fax: (0512) 63403553

AUDIX 2

Data: 18
0 Level (dBuVim)

File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)
Date: 2016-04-10

2
FCC PART 15 C PK

55

l]235{] 2370. 2390. 2410. 2430. 2450

Frequency (MHz)

Site MNO. dm Semi-Anechoic Chamber Data NO. : 18

Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. : VERTICAL
Limit FCC PART 15 © PE

Env. » Ins. : 21.8*C&48%/H90304 Engineer : Mickey

ELIT : Tl-nspire CX Wireless HNetwork Adapter w2

MAH 1 TINAVWHAZ

Power Rating: DC 3.7V

Test Mode : TX 802.11nHTZ0 CH1 2412MH=

Memo H

Ant. Cahle Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥-m (dBuV-m) (dB)

1 2390.00 28.45 5.09 60.57 34.50 59.61 74.00 14.39 Peak
2 2407.24 28.49 5.09 94 .43 34.50 93.51 74.00 -19.51 Peak

Remarks: 1. Emission Lewvel= Ant.Factor + Cable Loss + REeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 85 of 170

2udix Technology(Wujiang)Co.,Ltd.
No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 63403593 Fax: (0512) 63403553

AUDIX 2

Data: 19
0 Level (dBuVim)

File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)
Date: 2016-04-10

2
55 | FCC PART 15 C AV
f
l]235{] 2370. 2390. 2410. 2430. 2450
Frequency (MHz)
Site MNO. dm Semi-Anechoic Chamber Data NO. @ 19
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. : HORIZONWTAL
Limit FCC PART 15 ©C AV
Env. » Ins. : 21.8*C&48%/H90304 Engineer : Mickey
ELIT : Tl-nspire CX Wireless HNetwork Adapter w2
MAH 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11nHTZ0 CH1 2412MH=
Memo H
Ant. Cahle Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥-m (dBuV-m) (dB)
1 2390.00 28.45 5.09 52.29 34.50 51.33 54.00 2.67 Average
2 2417.44 28.49 5.12 93.20 34.50 92.31 54.00 -38.31 Average
Remarks: 1. Emission Lewvel= Ant.Factor + Cable Loss + REeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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2udix Technology(Wujiang)Co.,Ltd.
No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 63403593 Fax: (0512) 63403553

AUDIX 2

Data: 20
0 Level (dBuVim)

File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)
Date: 2016-04-10

2
55 FCC PART 15 C AV
l]235{] 2370. 2390. 2410. 2430. 2450
Frequency (MHz)
Site MNO. dm Semi-Anechoic Chamber Data NO. : Z0
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. : VERTICAL
Limit FCC PART 15 ©C AV
Env. » Ins. : 21.8*C&48%/H90304 Engineer : Mickey
ELIT : Tl-nspire CX Wireless HNetwork Adapter w2
MAH 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11nHTZ0 CH1 2412MH=
Memo H
Ant. Cahle Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥-m (dBuV-m) (dB)
1 2390.00 28.45 5.09 41.28 34.50 40.32 54.00 13.68 Average
2 2413.72 28.49 5.09 g§2.44 34.50 §1.52 54.00 -27.52 Average
Remarks: 1. Emission Lewvel= Ant.Factor + Cable Loss + REeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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2udix Technology(Wujiang)Co.,Ltd.
No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 63403593 Fax: (0512) 63403553

AUDIX 2

Data: 21
0 Level (dBuVim)

File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)
Date: 2016-04-10

FCC PART 15 C PK

&
okl wwmﬁﬂMWQ

55
l]21113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site MNO. dm Semi-Anechoic Chamber Data NO. @ Z1
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. : HORIZONWTAL
Limit FCC PART 15 © PE
Env. » Ins. : 21.8*C&48%/H90304 Engineer : Mickey
ELIT : Tl-nspire CX Wireless HNetwork Adapter w2
MAH 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11nHTZ0 CH11 2462MH=z
Memo H
Ant. Cahle Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥-m (dBuV-m) (dB)
1 2455.83 28.62 5.15 102.58 34.50 101.85 74.00 -27.85 Peak
2 2483.50 28.66 5.18 70.57 34.49 69.92 74.00 4.08 Peak
Remarks: 1. Emission Lewvel= Ant.Factor + Cable Loss + REeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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2udix Technology(Wujiang)Co.,Ltd.
No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang

AUDIX 2

Economic Development Zone, JiangSu,China

Tel: (0312) 63403593

Fax: (0512) 63403553

Data: 22
0 Level (dBuVim)

File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)

Date: 2016-04-10

FCC PART 15 C PK

ol

55
l]21113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site MNO. dm Semi-Anechoic Chamber Data NO. @ Z2
Dis. ~ Ant. Im 3115-62960-150630 Ant. pol. : VERTICAL
Limit FCC PART 15 © PE
Env. » Ins. : 21.8*C&48%/H90304 Engineer : Mickey
ELIT : Tl-nspire CX Wireless HNetwork Adapter w2
MAH 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11nHTZ0 CH11 2462MH=z
Memo H
Ant. Cahle Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥-m (dBuV-m) (dB)
1 2457.36 28.62 5.15 92.95 34.50 92.22 74.00 -18.22 Peak
2 2483.50 28.66 5.18 61.68 34.49 61.03 74.00 12.97 Peak
Remarks: 1. Emission Lewvel= Ant.Factor + Cable Loss + REeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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@ 2udix Technology(Wujiang)Co.,Ltd.
I DIX No.l1289,Jiang Xing East Road,The Eastern Part of Wu Jlang
Economic Development Zone, JiangSu,China

Tel: (0312) 63403593 Fax: (0512) 63403553

Data: 23 File: G:\Test Datal2013\Reports\041G1304008R2.EM6E (166)

0 Level (dBuVim) Date: 2016-04-10

55 5 FCC PART 15 C AV
l]24113{] 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site MNO. : 3m Bemi-Anechoic Chamber Data NO. = 23
Dis. ~ Ant. @ 3m 3115-62960-150630 Ant. pol. : HORIZONWTAL
Limit : FCC PART 15 C AV
Env. » Ins. : 21.8*C&48%/H90304 Engineer : Mickey
ELIT : Tl-nspire CX Wireless HNetwork Adapter w2
MAH 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode : TX 802.11nHTZ0 CH11 2462MH=z
Memo H
Ant. Cahle Preamp Emission
Freg. Factor Loss Reading Factor Level Limits Margin Remark
(MHz) (dB) (dB)  (dBu¥) (dB) (dBu¥-m (dBuV-m) (dB)
1 2456.64 28.62 5.15 92.10 34.50 91.37 54.00 -37.37 Average
2 2483.50 28.66 5.18 52.86 34.49 52.21 54.00 1.79 Average
Remarks: 1. Emission Lewvel= Ant.Factor + Cable Loss + REeading - Preamp.Factor.

2. The emission levels that are Z0dB below the official
limit are not reported.

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A
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Budix Technology (Wujiang)Co.,Ltd.
No.1289, Jiang Xing East Road,The Eastern Part of Wu Jiang

Economic Development Zone, JiangSu,China

Tel: (0312) 63403593 Fax: (0312) 63403953

AUDIX J

Data: 24
0 Level (dBuVim)

File: G:\Test Datal2013\Reports\04\G1304008R2.EM6E (166)
Date: 2016-04-10

55 FCC PART 15 CAV
2
|]24II3{I 2444, 2458. 2472, 2486. 2500
Frequency (MHz)
Site MNO. Im Semi-Anechoic Chamber Data NO. @ 24
Dis. ~ Ant. 3m 3115-62960-150630 Ant. pol. : VERTICAL
Limit FCC PART 15 © AV
Env. ~ Ins. : 21.8=C5483%-W90304 Enginger : Mickey
ELT : Tl-nspire CX Wireless Metwork Adapter w2
M 1 TINAVWHAZ
Power Rating: DC 3.7V
Test Mode v TX 802.11nHT20 CH11 2462MH=z
Mema :
Ant. Cahle Preamp Emission
Freg. Factor Loss  Reading Factor Lenvel Limits Margin Remark
(MHz) (dB) {(dB)  {dBu¥V) (dB) (dBu¥-m (dBu¥W. m) (dB)
1 2467.35 28.62 5.18 81.36 34.49 80.67 54.00 -26.67 Average
2 2483.50 28.66 5.18 45.37 34.49 44,72 54.00 9.28 Averayge

2. The emission levels that are Z0dB below the official
limit are not reported.

Emission Lewvel= Ant.Factor + Cable Loss + Reading - Preamp.Factor.
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5. 6 dB BANDWIDTH MEASUREMENT

5.1. Test Equipment

Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.

1. [Spectrum Analyzer Agilent N9030A |MY53120367| 2015-06-23 2016-06-22

5.2. Block Diagram of Test Setup

SPECTRUM ANALYZER UUT NSC

— : SIGNAL LINE

5.3. Specification Limits (§15.247(a)(2))

Systems using digital modulation techniques may operate in the 902 - 928 MHz, 2400 - 2483.5
MHz bands. The minimum 6 dB bandwidth shall be at least 500kHz.

5.4. Test Results

PASSED. All the test results are attached in next pages.

Item Channel Test Frequency 6dB Bandwidth
1 2412MHz 10.13 MHz
802.11b 6 2437MHz 10.13 MHz
11 2462MHz 10.13 MHz
1 2412MHz 16.32 MHz
802.11¢g 6 2437MHz 16.33 MHz
11 2462MHz 16.35 MHz
1 2412MHz 17.02 MHz
502.11n 6 2437MHz 17.08 MHz
HT20
11 2462MHz 17.10 MHz

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 92 of 170

54.1. 802.11b
CH 1

Agilent Spectrum Anabyaes - Occupiod BW

= R INT HALIT [5:30: 10 7% Ape 12, 0116
Marker 1 - Hz Cantar Frag: 2412000000 GHz Radie Std- Nena

< Trig:Free Aun Avg|Hald= 10010
HIFGalnd ow #amen: 30 48 Radia Devica: BTS

Ref 10.80 dBm

Span 40 MHz
#Res BW 100 kHz #VBW 300 KHz Sweep 3.867 ms

Occupied Bandwidth Total Power 18.0 dBm
13.958 MHz

Transmit Freq Error 14.729 kHz OBW Power 99.00 %
¥ dB Bandwidth 10,132 NHz *x dB -6.00 dB

II.I'-!- STATUS

CH 6
Agihent Spectrum Anabyses - Dccupiod B
e . - (RSS20 P Apr 12 26

Center Freq 2.437000000 GHz .l:ln.lirFraq:I.lﬂm G.Hz Radio Std: Nena
Trig: Free Run Avg|Hald= 1010

HIFGalnd ow #htan: 30 48 Radis Device: BTS

Ref 10.80 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 18.3 dBm
13.965 MHz

Transmit Freq Error 12.356 kHz OBW Power 99.00 %
¥ dB Bandwidth 10,132 NHz *x dB -6.00 dB

L STATUS
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CH 11

Agilent Spectrum Anabyzes - Occupied BW

(REReCn P Ape 12, ZNI06

Center Freq 2.462000000 GHz .Cln.lirFraq:Im G.Hz Radio Std: Nena
Trig: Free Run Avg|Hald= 1010

HIFGalnd ow 5 #htan: 30 48 Radis Device: BTS

Ref 10.80 dBm

Span 40 MHz
#Res BW 100 kHz #VBW 300 KHz Sweep 3.867 ms

QOccupied Bandwidth Total Power 18.2 dBm
13.967 MHz

Transmit Freq Error -1.568 kHz OBW Power 99.00 %
¥ dB Bandwidth 10,132 NHz *x dB -6.00 dB

Juesa i

54.2. 802.11g
CH 1

Aggilent Spectrum Anabyiey - Occuprind BW
T 5 - M HALIT Qi30T PLApr 12, ZTI6
¥ dB -6.00 dB Canter Freq: 2412000000 GHz Radio Std: Mena

5o Trig:Fres Aun Avg|Hald=10M0
HFGalnd o #amen: 30 48 Radis Devica:BTS

Ref 30.00 dBm

Span 40 MHz
#Res BW 100 kHz #VBW 300 KHz Sweep 3.867 ms

Occupied Bandwidth Total Power 29.2 dBm
16.479 MHz

Transmit Freq Error 7.133 kHz OBW Power 99.00 %
¥ dB Bandwidth 16.32 NHz *x dB -6.00 dB

IH'—!- STATUS
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CH6

Agilent Spectrum Anabyzes - Occupied BW

Center Freq 2.437000000 GHz

HIFGain ow

Ref 30.00 dBm

#Res BW 100 kHz

Occupied Bandwidth
16.510 MHz

21.609 kHz
16.33 MHz

Transmit Freq Error
¥ dB Bandwidth
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MR TN FLALIT A0 00 PRl Apr 12, 200
Canter Freq: 2437000000 GHz Radio Std: Nena
Trig: Fras Aun Bwrg|Hald= 10010

#hmen: 30 4B Radis Devica: BTS

#VBW 300 kHz

Total Power 30.2 dBm

OBW Power 99.00 %
= dB -6.00 dB

IH'—!-

STATUS

CH 11
Ao Spstrum Ansyoe - ccopied W

Ref Value 30.00 dBm

O
HIFGain ow

MR TN FLALIT T80 PR e 155, 016
Canter Fregq: 2482000000 GHz Radio Std: Nena
Trig: Free Run Avg|Hald= 100

#hmen: 30 4B Radis Devica: BTS

Rel 30.00 dBm

Center 2.462 GHz
f#Res BW 100 kHz
Occupied Bandwidth
16.486 MHz
=2 685 kHz
16.35 NMiHz

Transmit Freq Error
x dB Bandwidth

ST

Span 40 MHz

#VBW 300 kHz Sweep 3.B67 ms

Total Power 16.3 dBm

OBW Power 98.00 %
x dB -6.00 dB

STATUS
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54.3. 802.11n HT20
CH1

At Spetrim Anayer - Decupivd 6%
[ - - NEE b 7] 442017 Pl Age 15, 016
¥ dB -6.00 dB Cantar Fraq: 2412000000 GHz Radio Std: Nona

Trig: Fras Aun Awg|Hald= 10010
FIFGaind ow #hmen: 30 45 Radis Davice: BTS

Ref Offzet 0.8 dB
Rel 20.00 dBm

Center 2.412 GHz Span 40 MHz
FRes BW 100 kKHz #VBW 300 kHz Sweep 3.B67 ms

Occupied Bandwidth Total Power 17.7 dBm
17.669 MHz

Transmit Freq Error 17.288 kHz OBW Power 8900 %

x dB Bandwidth 17.02 MHz x dB 6,00 dB

ST STATUS

CH 6

Agilent Spectrum Anabyzes - Occupied BW

L0 HEF (I H RS 1000 PR A 155, 016
Center Freq 2.437000000 GHz Canter Freq: 2437000000 GHz Radio Std: Nena

5o Trig:Fres Aun Avg|Hald= 100
HIFGalnd ow famen; 30 48 Radie Device: BTS

Ref Offzet 0.8 dB
Rel 20.00 dBm

Center 2.437 GHz Span 40 MHz
FRes BW 100 kKHz #VBW 300 kHz Sweep 3.B67 ms

Occupied Bandwidth Total Power 18.2 dBm
17.707 MHz

Transmit Freq Error 26.735 kHz OBW Power 8900 %

x dB Bandwidth 17.08 MHz x dB 6,00 dB
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CH 11

Agilent Sprstrum Anadyzer - Cocugied BW

Ll " MR TN FLALIT S0 P Agw 155, 016
Center Freq 2.462000000 GHz Canter Fregq: 2482000000 GHz Radio Std: Nena
i Trig: Free Run Avg|Hald= 100
HIFGalnd ow famen; 30 48 Radie Device: BTS

Ref Offzet 0.8 dB
Rel 20.00 dBm

Center 2.462 GHz Span 40 MHz
FRes BW 100 kKHz #VBW 300 kHz Sweep 3.B67 ms

Occupied Bandwidth Total Power 18.2 dBm
17.709 MHz

Transmit Freq Error 3.552 kHz OBW Power 8900 %

x dB Bandwidth 17.10 MHz x dB 6,00 dB

ST STATUS
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6. OUTPUT POWER MEASUREMENT

6.1. Test Equipment

Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.

1. PXA Signal
Analyzer

Agilent N9030A | MY53120367 | 2015-06-23 | 2016-06-22

6.2. Block Diagram of Test Setup

Power Meter | | Power Sensor || UUT NSC

— :SIGNAL LINE

6.3. Specification Limits (§15.247(b)(3))

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz bands: 1 Watt. As
an alternative to a peak power measurement, compliance with the one Watt limit can be based on
a measurement of the maximum conducted output power. Maximum Conducted Output Power is
defined as the total transmit power delivered to all antennas and antenna elements averaged across
all symbols in the signaling alphabet when the transmitter is operating at its maximum power
control level. Power must be summed across all antennas and antenna elements. The average must
not include any time intervals during which the transmitter is off or is transmitting at a reduced
power level. If multiple modes of operation are possible (e.g., alternative modulation methods),
the maximum conducted output power is the highest total transmit power occurring in any mode.

6.4. Test Results

PASSED. All the test results are attached in next pages.
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Test Mode: 802.11b

Test Condition Peak Power(dBm)

Rate/ Channel CHI CH6 CHI11
1Mbps 14.65 14.83 14.89
2 Mbps 15.61 14.78 14.76
5.5 Mbps 14.49 13.63 13.79
11 Mbps 14.54 14.57 14.68
Test Condition Average Power(dBm

Rate/ Channel CHI1 CH6 CHI11
1Mbps 12.33 11.67 11.75
2 Mbps 11.32 11.33 11.76
5.5 Mbps 12.47 11.29 11.98
11 Mbps 10.80 10.98 10.76

Test Mode: 802.11g

Test Condition Peak Power(dBm)

Rate/ Channel CHI CH6 CHI11
6Mbps 17.46 17.74 17.63
9 Mbps 17.43 17.65 17.37
12 Mbps 17.58 17.89 17.65
18 Mbps 17.44 17.76 17.41
24 Mbps 17.65 17.43 17.38
36 Mbps 17.61 17.33 17.61
48 Mbps 16.89 16.21 16.57
54 Mbps 16.01 16.79 15.72
Test Condition Average Power(dBm

Rate/ Channel CHI CH6 CHI11
6Mbps 10.42 10.58 11.72
9 Mbps 10.33 10.76 10.69
12 Mbps 10.81 11.42 11.07
18 Mbps 11.12 10.65 10.66
24 Mbps 10.91 10.76 10.84
36 Mbps 10.78 10.67 10.43
48 Mbps 10.83 10.21 10.12
54 Mbps 9.80 9.75 9.36
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Test Mode: 802.11n HT20

Test Condition Peak Power(dBm)

Rate/ Channel CH1 CH6 CHI11

MCS0 17.28 17.67 17.97

MCSI 17.56 17.53 17.91
MCS2 17.71 17.60 17.31
MCS3 17.79 17.54 17.51
MCS4 17.91 16.76 17.28
MCSS5 17.55 17.12 16.93
MCS7 16.12 15.24 15.43

Test Condition Average Power(dBm)

Rate/ Channel CH1 CH6 CHI11

MCS0 10.63 11.04 11.37

MCSI 10.81 10.24 10.76
MCS2 10.22 10.42 10.69
MCS3 10.32 10.33 10.23
MCS4 10.54 10.61 10.32
MCSS5 10.33 10.08 10.24
MCS7 8.25 8.53 9.14
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7. POWER SPECTRAL DENSITY MEASUREMENT

7.1.

7.2.

7.3.

7.4.

Test Equipment
Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.
L PXA Signal Agilent N9030A |MY53120367| 2015-06-23 2016-06-22
Analyzer
Block Diagram of Test Setup

The same as section 5.2.
Specification Limits (§15.247(¢e))

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8§ dBm in any 3 kHz band during any time interval
of continuous transmission.

Test Results

PASSED. All the test results are attached in next page.

Test Date: Apr.13, 2016 Temperature: 19.1 'C Humidity: 58 %
Item Channel Frequency(GHz) Value(dBm)
1 2412 1.770
802.11b 6 2.437 1.599
11 2.462 1.826
1 2.412 -5.230
802.11g 6 2.437 -3.839
11 2.462 -16.267
1 2.412 -15.730
802.11n p 5437 14177
HT20
11 2.462 -13.457
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802.11b
CH 1

Marker 1 2.412992000000 GHz it Avg Type: Log Pur
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PHD: Wide (5 Trig: Fres Run Avg|Hald=10/10
BF Gaailm: L e #hatan: 30 48

Fel Ofget 0.8 dE
Ref 10,80 dBm

[Center 2412000 GHz : . Span 16.00 MHz
fiRes BW 2.0 kHz #VEW 10 kHz Sweep 1.687 5 (1001 pts)
IH'-!' STATUS
CH6

Marker 1 2.437992000000 GHz i TR T o

[Center 2437000 GHz : . Span 16.00 MHz
fiRes BW 2.0 kHz #VEW 10 kHz Sweep 1.687 5 (1001 pts)

CE:AB12 P Ape 12, 2006

PHO: Wide o Trig: Fres Run Avg|Hald=10/10
BF Gaailm: L e #htan: 30 48

Fel Ofget 0.8 dE
Ref 10,80 dBm

Iu'—e.

STATUS
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CH 11

Marker 1 2.462932000000 GHz Avg Type: Lag-Pwr
PHO: Wide o Trig:Fres Run Avg|Hald= 1010

BF Gaailm: L e #hatan: 30 48

Fel Ofget 0.8 dE
Ref 10,80 dBm

enter 2.462000 GHz ' Span 16.00 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 1.687 s (1001 pts)
fuesa iate
7.42. 802.11g
CH1

Agihert, Sesciriim Ardyziy — Svapt A
Marker 1 2.411675000000 GHz e Avg Type: Log-Pur

PNO: Wide o  Trg:FresFAun Avg|Hald=10M0
BF Gaailm: L e #hatan: 30 48

Fel Offget 0.8 dE
Ref 20,80 dBm

enter 2.41200 GHz ' Span 25.00 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.636 s (1001 pts)

I"""‘ STATUS
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CH6
Agilent Spectrum Anabyzes - Swept SA

Marker 1 2.441700000000 GHz Avg Type: Lag-Pwr
PHO: Wide o Trig:Fres Run Avg|Hald= 1010

BF Gaailm: L e #hatan: 30 48

Mkr1 2.4

Fel Offget 0.8 dE
Ref 20,80 dBm

—_k
|"-'|'|'1=.!-'_4"-l]‘|"il"'l *

enter 2.43700 GHz . ' Span 25.00 MHz
Res BW 3.0 kHz #VBW 10 kHz Sweep 2.636 s (1001 pts)
fuesa iate
CH11

Agilent Spectrum Anabyzer - Swept SA
Marker 1 2.464475000000 GHz e Avg Type: Log-Pur

PHD: Wide o0 Trig:Fres Run Avg|Hald=10M0
F Gaailm: L e #htan: 30 48

Fel Offget 0.8 dE
Ref 20,80 dBm

!f'u,
il__&* f!*'- J.l

wd
i 'I.I r,i.h. |'

Center 2.46200 GHz "~ Span 25.00 MHz
#Res BW 3.0 kHz #VEW 10 kHz Sweep 2.636 s (1001 pts)

L= STATUS
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7.4.3. 802.11n HT20
CH 1

Marker 1 2.417530000000 GHz Avg Type: Lag-Pwr
PHO: Wide o Trig:Fres Run Avg|Hald= 1010

F Gaailm: L e #htan: 30 48

Fel Offget 0.8 dE
Ref 20,80 dBm

Center 2.41200 GHz ) "~ Span 26.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74 s (1001 pts)
s STATUS

CH 6

Agihert, Sesciriim Ardyziy — Svapt A
Marker 1 2.432580000000 GHz e Avg Type: Log-Pur

PNO: Wide o  Trg:Fres FAun Avg|Hald=10M0
F Gaailm: L e #htan: 30 48

Fel Offget 0.8 dE
Ref 20,80 dBm

Center 2.43700 GHz " Span 26.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74 s (1001 pts)

L= STATUS
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CHI11
Agilent Spectrum Anabyzer - Swept SA
Marker 1 2.466992000000 GHz it Avg Type: Log Pur

PHD: Wide (5 Trig: Fres Run Avg|Hald=10/10
F Gaailm: L e #htan: 30 48

Fel Offget 0.8 dE
Ref 20,80 dBm

| wiﬂﬂ W

Center 246200 GHz "~ Span 26.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74 s (1001 pts)

s STATUS
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8. EMISSION LIMITATIONS MEASUREMENT

8.1. Test Equipment
Item Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.
L PXA Signal Agilent | N9030A |MY53120367| 2015-06-23 | 2016-06-22
Analyzer

8.2. Block Diagram of Test Setup
The same as section 5.2.
8.3. Specification Limits (§15.247(d))

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power
limits. If the transmitter complies with the conducted power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the general
limits specified in Section 15.209(a) is not required. In addition, radiated emissions which fall in
the restricted bands, as defined in Section 15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a) (see Section 15.205(c)).

8.4. Test Results
PASSED. All the test results are attached in next pages.

Item Channel Frequency(MHz) Amplitude(dBm)
802.11b 1 764.63 -60.093
258.77 -61.484
2413.50 1.774
1519.95 -59.278
3835.85 -54.966
4554.75 -56.398
5138.50 -55.379
6776.50 -55.574
8987.05 -56.099
7772.70 -56.217
9006.85 -56.215
10731.75 -56.272
11391.20 -56.099
12196.85 -56.358
13629.00 -55.121
14836.80 -55.517
15231.35 -55.334
16275.35 -55.485
18886.75 -53.566
17660.55 -54.597
19112.40 -53.103
20644.15 -53.840
22286.95 -52.527

Audix Technology (Wujiang )Co., Ltd.
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802.11b

22751.00 -53.216
23692.40 -52.017
24682.10 -52.521
886.07 -60.318
238.36 -63.551
2438.50 1.814
1856.85 -59.913
3817.65 -54.114
4712.55 -56.075
5072.00 -55.432
6352.95 -56.835
8609.60 -55.524
7608.05 -56.585
10544.90 -55.379
9491.80 -56.748
6 11323.65 -55.671
12861.15 -57.299
14747.55 -55.396
13956.00 -54.716
15488.40 -55.017
16590.70 -55.396
18958.20 -53.511
17753.45 -57.115
19176.70 -52.263
20413.05 -55.085
22735.00 -52.803
21805.05 -53.915
23563.20 -52.553
24506.20 -52.938
11 913.670 -59.451
490.459 -60.753
2463.50 1.832
1742.35 -59.819
3759.20 -54.172
4397.60 -56.295
5093.55 -55.259
6363.10 -55.432
8580.25 -56.053
7505.45 -56.217
9268.60 -55.362
10433.90 -56.350
11116.10 -56.060
12470.75 -56.828
13837.90 -54.621
14373.10 -56.449
16508.80 -55.828
15466.80 -55.858
18876.95 -53.691
17954.15 -55.100
19302.30 -53.553
20949.90 -53.692

Audix Technology (Wujiang )Co., Ltd.
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22746.55 -52.397
21930.70 -52.666
23864.60 -52.816
23633.25 -52.594
738.29 -50.854
802.11g 457.53 -51.771
2413.25 -45.539
3725.25 -54.529
5025.20 -55.273
5370.00 -56.052
7936.65 -55.082
7308.40 -55.562
9786.40 -55.629
10753.25 -55.941
11909.25 -55.663
12573.30 -55.786
13630.65 -54.747
14836.25 -55.415
15027.15 -55.149
15720.05 -55.251
18841.35 -52.892
17926.45 -55.809
19025.90 -53.563
20186.05 -54.273
22764.45 -51.673
21828.45 -53.132
23678.20 -52.442
24300.20 -52.615
886.80 -50.889
169.10 -51.479
2440.75 11.646
2719.15 -45.590
3201.55 -45.260
3694.50 -53.579
5060.65 -55.749
6116.65 -57.171
8444.20 -55.555
7201.15 -55.568
9069.15 -55.780
10205.00 -55.447
11393.00 -55.479
12707.00 -56.003
14344.15 -55.433
13148.35 -56.228
15372.70 -55.441
16446.55 -55.659
18884.05 -53.711
17708.30 -54.537
19263.85 -53.335
20169.55 -53.350
21980.05 -52.319

Audix Technology (Wujiang )Co., Ltd.
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22702.35 -53.531
24023.80 -52.329
24370.00 -54.322
852.32 -59.113
284.24 -62.948
2455.75 -1.233
2027.75 -59.753
3816.80 -53.064
4968.45 -53.732
5057.16 -54.214
5926.45 -55.775
8982.65 -55.269
7141.45 -55.662
10842.40 -54.795
9850.15 -55.439
1 12481.40 -55.268
11781.00 -55.937
13621.35 -54.976
14157.35 -55.049
15165.90 -55.412
16573.10 -56.500
18497.15 -53.652
17672.60 -56.859
19170.05 -53.858
20544.40 -54.660
802.11g 22053.30 -52.091
21203.70 -54.407
23854.10 -52.259
2458.25 -52.745
802.11n 1 595.84 -59.389
HT20 532.61 -60.914
2417.00 -0.618
2042.95 -57.989
3849.10 -53.459
4968.10 -53.662
5081.90 -54.382
5971.95 -55.866
8500.60 -55.034
7126.40 -56.779
9778.35 -55.613
10062.10 -56.089
11869.85 -55.345
12322.30 -56.205
14176.95 -54.710
13665.00 -57.101
16814.50 -55.637
16044.05 -55.863
18977.35 -54.080
17608.85 -55.013
18977.35 -54.080
17608.85 -55.013

Audix Technology (Wujiang )Co., Ltd.
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802.11n
HT20

19109.50 -53.675
20516.40 -55.512
22459.80 -51.462
21413.05 -53.923
23872.15 -52.017
24744.20 -53.251
914.30 -59.804
336.42 -62.737
2442.00 0.127
2649.35 -56.036
3791.10 -53.445
4960.75 -54.257
5055.50 -55.205
6339.50 -56.247
8333.80 -55.916
7603.20 -56.472
9352.05 -55.648
10658.80 -55.974
6 11539.80 -55.940
12241.90 -56.670
14289.10 -54.040
14944.70 -54.996
15290.00 -55.920
16143.15 -56.332
18774.95 -54.502
18160.15 -55.126
19135.65 -53.191
19995.15 -54.110
22809.85 -51.471
21591.05 -53.954
23725.75 -52.522
24269.20 -52.075
850.81 -59.392
52431 -60.493
2457.00 -0.403
2015.85 -58.656
4973.10 -53.854
3750.90 -53.939
5124.25 -55.227
6088.60 -55.706
11 8361.95. -56.073
7868.85 -56.541
10885.95 -55.898
9712.80 -56.060
11204.65 -56.702
14593.40 -55.561
14006.35 -55.960
16330.95 -55.033
15640.65 -56.382
18959.95 -54.037
11 17533.65 -55.071

Audix Technology (Wujiang )Co., Ltd.
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19070.15 -53.682
20774.65 -54.610
22705.05 -53.025
21808.00 -54.147
23652.65 -52.410
23314.35 -52.659
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8.4.1. 802.11b

CH 1

Marker 2 258. 774500000 MHz

Trig: Fres Run
#hatan: 30 48

PHO: Fast Oy
BF Galm:L ow

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 30.0 MHz

#Res BW 100 kHz #VEW 300 kHz
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Avg Typae: Log-Pwr
Avg|Hald= 100100

Stop 1.0000 GHz
Sweep 93.33 ms (20001 pts)

MFR WOGE TRC S0 FLIHETION

754,63 MHz 50,093 dBm

FLMETEIN WART FLEICTRON VALLIE -~

STATUS

Agilent Spectrum Anabyzer - Swept SA
Marker 2 1.519950000000 GHz

Trig: Fres Run
#hatan: 30 48

PHO: Fast Ty
BF Galm:L ow

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 1.000 GHz
#Res BW 100 kHz #VEW 300 kHz

Avg Typae: Log-Pwr
Avg|Hald= 100100

Stop 3.000 GHz
Sweep 192.0 ms (40001 pts)

MFR WOGE TRC S0 ke ¥ FLIHETION

1 1.774 dBm
|2 & dBm.
3 ]
4
5
]
T
]
]
10
1
<
L]

FLMETEIN WART

FLEICTRON VALLIE -~

STATUS
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Marker 2 4.554750000000 GHz
Trig: Fres Run

PHI: Fast
™ samen: 30 46

BF Galm:L ow

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 3.000 GHz

#Res BW 100 kHz #VEW 300 kHz
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Avg Typae: Log-Pwr
Avg|Hald= 100100

Mkr2 4

Stop 5.000 GHz
Sweep 192.0 ms (40001 pts)

MFR WOGE TRC S0 ke ¥ FLIHETION

FLBCTEIN WARTH FLEICTRON VALLIE -~

STATUS

At Spctrum Anabyaes - Swrept S
Marker 2 6.776500000000 GHz

Trig: Fres Run
#hatan: 30 48

PHO: Fast Ty
BF Galm:L ow

Ref Offset 0.8 4B
Ref 10.80 dBm

#VEW 300 kHz

Avg Typae: Log-Pwr
Avg|Hald= 100100

Stop 7.000 GHz
Sweep 192.0 ms (40001 pts)

¥ FLIHETION

55,378 dBm

51365005
i | BhGT4 dBm.

FLBCTEIN WARTH FLEICTRON VALLIE -~

STATUS

Audix Technology (Wujiang )Co., Ltd. EMC
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Marker 2 7.772700000000 GHz Avg Type: Lag-Pwr
PHO: Fast o Trig:Free Run Avg|Hald= 100100

BF Gaailm: L e #hatan: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Stop 9.000 GHz
#VBW 300 kHz Sweep 192.0 ms (40001 pts)

MFR WOGE TRC S0 ke ¥ FLIHETION FLBCTEIN WARTH FLEICTRON VALLIE -~

L] STATUS

L ; : HEINT HALIT 55506 PMLAF 17, 0126
Marker 2 10.731750000000 GHz Avg Type: Log-Pwr TRACE

PNO: Fast (5o Trig:Free Aun Avg|Hald= 100100 T
BF Galm:L ow #amen: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 9.000 GHz Stop 11.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 192.0 ms (40001 pts)

MFR WOGE TRC S0 FLIHETION FLBCTEIN WARTH FLEICTRON VALLIE -~

9,006 5 GHz |

[ 1 56,215 dBm
|2 10,731 76 GHz | 56272 dBm |
3 ]
4 Y N ) [
]
i N (N N S N E—
T
4 | AN NN N N AN
b
11 I
1 -

L] STATUS
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Marker 2 12.196850000000 GHz Avg Typa: Log-Pwr
PHO: Fas o) 1rigsFree Run Aorg|Hald= 100100

BF Gaailm: L e #hatan: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 11.000 GHz Stop 13.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 192.0 ms (40001 pts)

MFR WOGE TRC S0

¥ FLIHETION FLBCTEIN WARTH FLEICTRON VALLIE -~

11.391 20 GHz |
12686 G

L] STATUS

Agihert, Sesciriim Ardyziy — Svapt A
Marker 2 14.836800000000 GHz e Avg Type: Log Pur

PHO: Fast 5o Trg:Fres Aun Avg|Hald= 100100
BF Gaailm: L e #hatan: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 13.000 GHz Stop 13.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 192.0 ms (40001 pts)

MFR WOGE TRC S0 ke ¥ FLIHETION FLBCTEIN WARTH FLEICTRON VALLIE -~

L] STATUS
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Marker 2 16.275350000000 GHz Avg Typa: Log-Pwr
PHO: Fas o) 1rigsFree Run Aorg|Hald= 100100

BF Gaailm: L e #hatan: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 15.000 GHz Stop 17.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 192.0 ms (40001 pts)

FICTEOH WALLIE -~

MFR WOGE TRC S0 ke ¥ FLIHETION FLBCTEIN WARTH F

L] STATUS

Il = . Y NALIT I Tl
Marker 2 17.660550000000 GHz Avg Type: Lag-Pwr TRACE

PNO: Fast (5o Trig:Free Aun Avg|Hald= 100100 T

BF Gaailm: L e #hatan: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 17.000 GHz Stop 19.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 192.0 ms (40001 pts)

MER WEDE TRC 500 [ Y TUHETION FUMETEIR WD TH PN TR VALLIE ~
| 55 dBm
L 54597 dBm.

L] STATUS

Audix Technology (Wujiang )Co., Ltd. EMC Dept. Report No.: ACWE-F1305001A



FCC ID: V7R-TINAVWNA2 Page 117 of 170

Marker 2 20.644150000000 GHz Avg Typa: Log-Pwr
PHO: Fas o) 1rigsFree Run Aorg|Hald= 100100

BF Gaailm: L e #hatan: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 19.000 GHz Stop 21.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 192.0 ms (40001 pts)

MFR WOGE TRC S0

E Y TUKCTION | FLBICTKIRWIDTH FUMCTION VALLIL -
18,112 40 GHz |
206544 16 GH

L] STATUS

- . - [ CE=07 P Apr 12 26

Marker 2 22.751000000000 GHz Avg Type: Log-Pwr AL r_
PNO: Fast (5o Trig:Free Aun Avg|Hald= 100100 I;:

BF Gaailm: L e #hatan: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 21.000 GHz Stop 23.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 192.0 ms (40001 pts)

MFR WOGE TRC S0 ks ¥ FLIHETION FLBCTEIN WARTH FLEICTRON VALLIE -~

STATUS
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Marker 2 24.682100000000 GHz

Trig: Fres Run
#hatan: 30 48

PHO: Fast Oy
BF Galm:L ow

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 23.000 GHz

#Res BW 100 kHz #VEW 300 kHz
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Avg Typae: Log-Pwr
Avg|Hald= 100100

Stop 25.000 GHz
Sweep 192.0 ms (40001 pts)

MFEN HGHE TRC S0 ol ¥ TUKETION FLEICTIIH WARTE LRI CTROH WAL LIE -~
1 23552 40 GHz| H2.017 dBm
E 24832 10 GH 52621 dBm|
< [N S
-]
&
T
- I Y ) EN
9
10
1 -
€ »
L] STATUS
CH6

Agilent Spectrum Anabyzer - Swept SA
Marker 2 238.356000000 MHz

Trig: Fres Run
#hatan: 30 48

PHO: Fast Ty
BF Galm:L ow

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 30.0 MHz
#Res BW 100 kHz #VEW 300 kHz

Avg Typae: Log-Pwr
Avg|Hald= 100100

Stop 1.0000 GHz
Sweep 93.33 ms (20001 pts)

MFR WOGE TRC S0 ks ¥ FLIHETION

(F- - - L T

10

FLBCTEIN WARTH FLEICTRON VALLIE -~

STATUS

Audix Technology (Wujiang )Co., Ltd
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Marker 2 1.856850000000 GHz
Trig: Fres Run

PHI: Fast
™ samen: 30 46

BF Galm:L ow

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 1.000 GHz

#Res BW 100 kHz #VEW 300 kHz
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Avg Typae: Log-Pwr
Avg|Hald= 100100

Stop 3.000 GHz
Sweep 192.0 ms (40001 pts)

MFR WOGE TRC S0 ks ¥ FLIHETION

FLBCTEIN WARTH FLEICTRON VALLIE -~

STATUS

Marker 2 4.712550000000 GHz
e Trig: Fres Run

PHO: F
BF Gaailm: L e #hatan: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 3.000 GHz

#Res BW 100 kHz #VEW 300 kHz

Avg Typae: Log-Pwr
Avg|Hald= 100100

Stop 5.000 GHz
Sweep 192.0 ms (40001 pts)

MEN WODD TRC S0 E Y
54,114 dBm
L BEOTG dBm.

FLIHETION

FLBCTEIN WARTH FLEICTRON VALLIE -~

STATUS
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Marker 2 6.352950000000 GHz Avg Type: Log-Pwr
PHO: Fast 5o Trg:Fres Aun Avg|Hald= 100100
BF Gaailm: L e #hatan: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 5.000 GHz Stop 7.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 192.0 ms (40001 pts)

FICTEOH WALLIE -~

MFR WOGE TRC S0 ke ¥ FLIHETION FLBCTEIN WARTH F

L] STATUS

Marker 2 7.60B050000000 GHz Avg Type: Lag-Pwr
PHO: Fas o Trig:Fres Aun Avg|Hald= 100100

BF Gaailm: L e #hatan: 30 48

Ref Offset 0.8 4B
Ref 10.80 dBm

Start 7.000 GHz Stop 9.000 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 192.0 ms (40001 pts)

MER WEDE TRC 500 L Y TUHETION FUMETEIR WD TH PN TR VALLIE ~
55,624 dBm

L] STATUS
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